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Rangelow | RangeUp | RBW | Frequenc | Ppowerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | Ppowerabs | ALimit |
30.000 MHz 820,000 MHz 1.000 MHz 261.94653 MHz -26.49 dém -15.49 de 30.000 MHz 820,000 MHz 1.000 MHz 757.81859 MHz -57.75 dém -44.75 de
855,000 MHz 1.000 GHz 1.000 MHz 995.97826 MHz -28.12 dém -15.12 d8 855,000 MHz 1.000 GHz 1.000 MHz 867.06522 MHz -57.93 dém -44,93 d8
1.000 GHz 3.000 GHz 1.000 MHz 2,76590 GHz -28.14 dém -15.14 dB 1.000 GHz 3.000 GHz 1.000 MHz 2,76340 GHz -59.28 dém -46.28 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.92176 GHz -26.13 dém -13.13 d8 3.000 GHz 7.000 GHz 1.000 MHz 6.98175 GHz -55.28 dem 28 de
7.000 GHz 5.000 GHz 1.000 MHz 8.69591 GHz -28.46 dém -15.46 dB 7.000 GHz 5.000 GHz 1.000 MHz 8.89264 GHz -44.53 dB
)i )i
L )| J - L )| J -
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SPORTON LAB.

FCC RF Test Report

Report No. : FG970213A

GSM1900 (GSM)

GSM1900 (EDGE class 8)

Lowest Channel

Lowest Channel

Spectrum

Ref Level 24.50 dm  Offset 14.50 d& Mode Auto Sweep

Spectrum

Ref Level 24.50 dam
SGL Count 10/10

Offset 14.50 dB

Mode Auto Sweep

Date: 17.JUL.2019 15:03.35

SGL Count 10/10
@1 Max @1 Max
20 gL qheck PARS 20 gL qheck PARS
Line _§PURIOUS_} INE_ABS PABS Line _§PURIOUS_} INE_ABS PABS
10 10
od od
-10 d
PURIOUS_LINE_ABS. S_LINE_ABS_
50 d 50 d
-60 d -60 d
70d 70d
Start 30.0 MHz 48006 pts Stop 19.1 GHz Start 30.0 MHz 48006 pts Stop 19.1 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |___PoweraAbs | ALimit | Rangelow | RangeUp | RBW | Frequency |___PoweraAbs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 581.41179 M -27.33 dem -14.33 d8 30.000 MHz 1.000 GHz 1.000 MHz 106.34933 MHz 28.03 dBm -15.03 d8
1.000 GHz 1.845 GHz 1.000 MHz 1.68854 G -30.39 dBm -17.39 d8 1.000 GHz 1.845 GHz 1.000 MHz 1.09311 GHz ~30.59 dBm -17.59 d8
1,015 GHz 3.000 GHz 1,000 MHz 2.78296 G -27.76 dm -14.76 d8 1,015 GHz 3.000 GHz 1,000 MHz 2.94867 GHz 58 dBm -15.58 d8
3.000 GHz 7.000 GHz 1,000 MHz 6.89876 GHz -25,63 dBm -12.63 d8 3.000 GHz 7.000 GHz 1,000 MHz 6.97925 GHz -25,81 dBm -12.81 d8
7.000 GHz 13.600 GHz 1.000 MHz 11.80611 GHz -27.27 dem -14.27 d8 7.000 GHz 13.600 GHz 1.000 MHz 11.08817 GHz -27.78 dm -14.78 d8
13.600 GHz 19.100 GHz 1.000 MHz 16.95535 GHz -25.72 dm -12.72 dB 13.600 GHz 19.100 GHz 1.000 MHz 18.16369 GHz -25.50 dBm -12.50 d8
i i
L | J L | J [ -

Date: 17.JUL.2019 15:18.18

Middle Channel

Middle Channel

Spectrum

Ref Level 24.50 d8m  Offset 14.50 d& Mode Auto Sweep

SGL Count 10/10

Spectrum

Ref Level 24.50 dam
SGL Count 10/10

Offset 14.50 dB

Mode Auto Sweep

@1 Max

@1 Max
20 dbifil qheck paRS 20 dbifil qheck paRS
Line _$PURIOUS_|INE_ABS PABS Line _$PURIOUS_|INE_ABS PABS
10 10
0 0 di
-10 d

_LINE_ABS_

Date: 17.JUL.2019 15:04.05

50 d 50 d
-60 d -60 d
-70 d -70 di
Start 30.0 MHz 48006 pts Stop 19.1 GHz Start 30.0 MHz 48006 pts Stop 19.1 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW 1 Frequency | PoweraAbs | ALimit | Rangelow | RangeUp | RBW 1 | PoweraAbs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 690.96702 MI -15.67 d8 30.000 MHz 1.000 GHz 1.000 MHz 853.36082 MHz 27.90 dBm -14,90 d8
1.000 GHz 1.845 GHz 1.000 MHz 1.58635 G -16.87 da 1.000 GHz 1.845 GHz 1.000 MHz 1.63449 GHz -30.38 dBm -17.38 d8
1.915 GHz 3.000 GHz 1.000 MHz 2.62430 Gl -27.95 deém -14,95 d8 1.915 GHz 3.000 GHz 1.000 MHz 2.63474 GHz -27.3! -14.38 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.12186 GHz -25,50 dBm -12.50 d8 3.000 GHz 7.000 GHz 1.000 MHz 5.91239 GHz -24 -11.71d8
7.000 GHz 13.600 GHz 1.000 MHz 11.10797 GHz -27.27 dem -14.27 d8 7.000 GHz 13.600 GHz 1.000 MHz 12.00834 GHz -26. -13.91 d8
13.600 GHz 19.100 GHz 1.000 MHz 16.96713 GHz -26.19 dBm -13.19 d8 13.600 GHz 19.100 GHz 1.000 MHz 16.90821 GHz -25. -12.34 d8
L i J L i J [ ..

Date: 17.JUL.2019 15:19:53

Highest Channel

Highest Channel

Spectrum

Ref Level 24.50 d8m  Offset 14.50 d& Mode Auto Sweep

SGL Count 10/10

(@1 Max

20 dbil heck pARS
Line _$PURIOUS_} INE_ABS PABS

10

0dt

Spectrum

Ref Level 24.50 dam
SGL Count 10/10

Offset 14.50 dB

Mode Auto Sweep

20 dbil heck pARS
Line _$PURIOUS_} INE_ABS PABS

10

0dt

-50 -50
-60 df 60 di
-70 d -70 d
Start 30.0 MHz 48006 pts Stop 19.1 GHz Start 30.0 MHz 48006 pts Stop 19.1 GHz
Spurious Emissions Spurious Emissions
Rangelovw | RangeUp | RBW 1 | Powerabs | ALimit | Rangelovw | RangeUp | RBW 1 | __PoweraAbs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 574.62519 MHz '7.98 dem -14.98 dB 30.000 MHz 1.000 GHz 1.000 MHz 721.99150 MHz 01 dBm -15.01 dB
1.000 GHz 1.845 GHz 1.000 MHz 1.18560 GH2 -30.00 dem -17.00 d& 1.000 GHz 1.845 GHz 1.000 MHz 1.69994 GH2 95 dBm -16.95 dB
1.915 GHz 3.000 GHz 1.000 MHz 2.84412 GHz -28.80 dBm -15.80 dB 1.915 GHz 3.000 GHz 1.000 MHz 2.88589 GHz -28.50 dBm -15.50 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.31396 GHz -26.05 dBm -13.05 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.63930 GHz -25.68 dBm -12.68 dB
7.000 GHz 13.600 GHz 1.000 MHz 12.02342 GHz -27.90 dem -14.90 d8 7.000 GHz 13.600 GHz 1.000 MHz 11.22676 GHz -27.62 dem -14.62 d8
13.600 GHz 19.100 GHz 1.000 MHz 16,96438 GHz -26.37 dBém -13.37 d8 13.600 GHz 19.100 GHz 1.000 MHz 15.91396 GHz -26.42 dBém -13.42 d8
n n
L N J L L N J L
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SPORTON LAB.

FCC RF Test Report

Report No. : FG970213A

WCDMA Band V (RMC 12.2Kbps)

WCDMA Band Il (RMC 12.2Kbps)

Lowest Channel

Lowest Channel

*

Ref Level 24.00 dBm  Offset 14.00 d8
SGL Count 10/10

Spectrum

Mode Sweep

@1 Max

20 dbiil_herk. PARS
Line _$PURIOUS_)INE_ABS, PABS

10 d

0

Spectrum

Ref Level 24.50 dm Offset 14.50 di
SGL Count 10/10
(@1 Max

Mode Auto Sweep

20 dblfll fheck PAES
Line _$PURIOUS_|LINE_ABS | PABS

10 di

0

S0
-60 df
-60
70 di
-70
Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Rangelow | RangeUp | RBW. | Frequency |__PowerAbs |  aLimit |
Rangelow | Rangeup | RBW | Frequen |__Powerabs | Alimit | 30.000 MHz 1.000 GHz 1,000 MH2z 872.75112 MHz -32.86 dem -19.86 d8
30.000 MHz 820.000 MHz 1.000 MHz 600.68716 MHz -34.42 dBm -21.42 d& 1.000 GHz 1.845 GHz 1.000 MHz 1.46768 GHz -32.83 dém -19.83 dé
855,000 MHz | 1,000 GHz 1.000 MHz 866.77536 MHz -32.65 dBm -19.65 dé 1.915 GHz 3.000 GHz 1.000 MHz 2.82717 GHz -30.53 dBm -17.53 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.05712 GHz -31.50 dBm -18.50 d8 3,000 GHz 7.000 GHz 1.000 MHz 6.70979 GHz -26.73 dém -13.73 d8
3.000 GHz 7.000 GHz | 1,000 MHz 6.91476 GHz -27.14 dBm -14.14 d8 7.000 GHz 13.600 GHz 1,000 MHz | 11.21639 GHz -27,56 dam -14.58 d8
7.000 GHz 5.000 GHz 1.000 MHz 7.11586 GHz -27.15 dbm -14.15 dB 13.600 GHz 19.100 GHz 1.000 MHz 16.91803 GHz -23.25 dam -10.25 d8
w g
J - ]

Middle Channel

Middle Channel

Spectrum

Ref Level 24.00 d8m  Offset 14.00 d& Mode Auto Sweep
SGL Count 10/10

20 dbHplfhack DARS
Line _$PURIOUS_|INE_ABS | PAKS

10 di

0.db

Spectrum

Ref Level 24.50 dBm  Offset 14.50 dB
SGL Count 10/10
(@1 Max

Mode Auto Sweep

20 dbHLL hack PARS
Line _$PURIOUS_JINE_ABS | PABS

10 di

0

60 df
-60
70 di
-70
Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 9.0 GHz 7
Spurious Emissions Rangelow | Rangeup | RBW | Frequenc | __PowerAbs |  aLimit |
Rangelow | Rangeup | RBW | Frequency | _Powerabs |  Atimit | 30,000 MHz 1.000 GHz 1,000 MHz 818.94303 MHz -32,73 dém -19.73 d8
30.000 MHz 820.000 MH2 1.000 MHz 811.90655 MHz -34.03 dém -21.03 d& 1.000 GHz 1.845 GHz 1.000 MHz 1.78694 GHz -33.31 dém -20.31 dé
855.000 MHz 1.000 GHz 1.000 MHz 957.78986 MHz -33.25 dém -20.25 d8 1.915 GHz 3.000 GHz 1.000 MHz 2.98515 GHz -30.58 dém -17.56 d8
1.000 GHz 3.000 GHz 1.000 MHz 2.92488 G -31.01 d8m -18.01 d8 3,000 GHz 7.000 GHz 1.000 MHz 6.98875 GHz -26.,60 d8m -13.60 d8
3,000 GHz 7.000 GHz 1,000 MHz 6.55081 GHz -27.43 dém -14.43 d8 7.000 GHz 13.600 GHz 1,000 MHz | 10.24626 GHz -26.,81 dém -13.81d8
7,000 GHz 9.000 GHz 1.000 MHz 8.90964 GHz -26.86 d8m -13.86 d8 13.600 GHz 19.100 GHz 1.000 MHz 16.54524 GHz -23.49 d8m -10.49 d8
— — - —
J [ J ]

Highest Channel

Highest Channel

Spectrum

Ref Level 24.00 dBm  Offset 14.00 d&
SGL Count 10/10

Mode Auto Sweep

20 dbpifhack Daks
Line _§PURIOUS_ INE_ABS | PAES

10 d

0 dB

-10

SPURIOUS_LINE_ABS_

Spectrum

Ref Level 24.50 dém  Offset 14.50 db
SGL Count 10/10

Mode Auto Sweep

@1 Max

20 dbl gheck PAES
Line _$PURIOUS_JLINE_ABS | PABS

10

0

60 di
-60
70 di
-70
Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 9.0 GHz Tesh
Spurious Emissions Rangelow | RangeUp | RBW | Frequenc; | __Powerabs |  atimit |
Rangelow | Rangeup | RBW | Frequency | _Powerabs |  ALimit | 30,000 MHz 1.000 GHz 1,000 MHz 951.28186 MHz -32,78 dém -19.78 d8
30.000 MHz 820.000 MH2 1,000 MHz 807.95852 MHz -33.61 dém -20.61 d& 1.000 GHz 1.845 GHz 1,000 MHz 1.65603 GHz -31.95 dém -18.95 d&
855.000 MHz 1.000 GHz 1.000 MHz 930.976826 MHz -33.03 dém -20.03 d8 1.915 GHz 3.000 GHz 1.000 MHz 2.81984 GHz -30.68 dém -17.66 d8
1.000 GHz 3.000 GHz 1.000 MHz 2.97113 GHe -30.95 d8m -17.95 d8 3,000 GHz 7.000 GHz 1.000 MHz 6.95426 GHz -26.70 d8m -13.70d8
3,000 GHz 7.000 GHz 1.000 MHz 6.99725 GHz -27.19 dém 14,19 d8 7.000 GHz 13.600 GHz 1,000 MHz | 12.21716 GHz -27,20 dm -14,20 d8
7,000 GHz 9.000 GHz 1.000 MHz 7.00262 GHz -27.49 d8m -14.49 d8 13.600 GHz 19.100 GHz 1.000 MHz 18.27918 GHz -24,43 d8m -11.43 d8
— — —

J

)| J
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Report No. : FG970213A

WCDMA Band IV (RMC 12.2Kbps)

Lowest Channel

*

Spectrum

Ref Level 30.00 dBm
SGL Count 10/10

Offset 14.50 d8

Mode Sweep

\E_ARS

@1 Max

Limit Gheck
20 dbife—fiBLRIOUS
10

50
Start 30.0 MHZ 48006 pts Stop 18.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PowerAbs |  Alimit |
30.000 MHz 1.000 GHz 1.000 MHz 838.81809 MHz -33.24 dBm -20.24 &
1.000 GHz 1,708 GHz 1.000 MHz 1.63753 GHz -32.42 dBm -19.42 d8
1,760 GHz 3.000 GHz 1.000 MHz 2.61774 GHz -30.47 dBm -17.47 de
3.000 GHz 7.000 GHz 1.000 MHz 6.99825 GHz -25,86 dBm -12,86 d8
7.000 GHz 13.600 GHz 1.000 MHz 10.65685 GHz -26.70 dBm -13.70 d8
13.600 GHz 18.000 GHz 1.000 MHz 16.62136 GHz -23.45 dBm -10.45 d8
- —
a

Middle Channel

Spectrum

Ref Level 30.00 dBm
SGL Count 10/10

oOffset 14.50 dB

Mode 4uto Sweep

(@1 Max

E_ABS

Limit fheck
20 dblfe—$PURIOUS
10
0di

60 d
Start 30.0 MHz 48006 pts Stop 18.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PowerAbs |  aLimit |
30,000 MHz 1.000 GHz 1,000 MHz 639.00795 MHz -33,79 dém -20.79 d&
1,000 GHz 1.705 GHz 1.000 MHz 1.65620 GHz -32.99 dem -19.99 d&
1,760 GHz 3.000 GHz 1.000 MHz 2.90445 GHz -30.30 dém -17.30 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.99825 GHz -26.61 d8m -13.61d8
7.000 GHz 13.600 GHz 1,000 MHz | 12.52498 GHz 27,08 d8m -14.08 da
13.600 GHz 18.000 GHz 1.000 MHz 16.62808 GHz -24.47 d8m -11.47 d8
— —
J (]
e 1 4126
Spectrum 3
Ref Level 30.00 dém  Offset 14.50 cB Mode Auto Sweep
SGL Count 10/10
@1 Max
Limit Gheck PARS
20 dblfe—$PURIOUS }INE_ABS pARS
10 d
0
-50
60 d
Start 30.0 MHz 48006 pts Stop 18.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | ALimit |
30,000 MHz 1.000 GHz 1,000 MHz 766.58921 MHz -33.63 dem -20.63 d8
1,000 GHz 1.705 GHz 1.000 MHz 1.01708 GHz -32.02 dem -19.02 d&
1.760 GHz 3.000 GHz 1.000 MHz 2.81209 GHz -30.50 dém -17.50 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.99375 GHz -26.38 d8m -13.38 d8
7.000 GHz 13.600 GHz 1,000 MHz | 11.16124 GHz -27.23 dam -14.23 d8
13.600 GHz 18.000 GHz 1.000 MHz 16.93700 GHz -23.47 d8m -10.47 d8
— —
J (]
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saronis. FCC RF Test Report

Report No. : FG970213A

Frequency Stability

. : Limit
Test Conditions Middle Channel Ca“)fé_ﬁrc):o B
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0105
40 Normal Voltage 0.0108
30 Normal Voltage 0.0103
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0111
0 Normal Voltage 0.0115
110 Normal Voltage 0.0112 PASS
-20 Normal Voltage 0.0111
-30 Normal Voltage 0.0117
20 Maximum Voltage 0.0109
20 Normal Voltage 0.0000
20 Battery End Point 0.0118
Note: Normal Voltage = 3.87 V. ; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage =4.45 V
. . Limit
Test Conditions Middle Channel C?ﬂg?.gl Note 2.
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0261
40 Normal Voltage 0.0260
30 Normal Voltage 0.0259
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0257
0 Normal Voltage 0.0257
110 Normal Voltage 0.0258 PASS
-20 Normal Voltage 0.0257
-30 Normal Voltage 0.0259
20 Maximum Voltage 0.0260
20 Normal Voltage 0.0000
20 Battery End Point 0.0256

Note:

1. Normal Voltage = 3.87 V.

; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage =4.45 V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.

Sporton International (Shenzhen) Inc.
TEL : +86-755-86379589
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saronis. FCC RF Test Report

Report No. : FG970213A

Test Conditions Middle Channel G(S(Q/g\i;) (Egélgﬂgggs 8) 2L5|Fr)np|':n
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0024 0.0012
40 Normal Voltage 0.0036 0.0048
30 Normal Voltage 0.0012 0.0024
20(Ref.) Normal Voltage 0.0000 0.0000
10 Normal Voltage 0.0060 0.0048
0 Normal Voltage 0.0084 0.0036
110 Normal Voltage 0.0036 0.0060 PASS
-20 Normal Voltage 0.0072 0.0024
-30 Normal Voltage 0.0048 0.0012
20 Maximum Voltage 0.0024 0.0060
20 Normal Voltage 0.0000 0.0000
20 Battery End Point 0.0036 0.0012
Note: Normal Voltage = 3.87 V. ; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage =4.45 V
Test Conditions Middle Channel GS(IC\;/ISl'?A(;O (Egcs-:-,\éllc?sgs 8) NI:)itn;itz
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0011 0.0016
40 Normal Voltage 0.0021 0.0005
30 Normal Voltage 0.0016 0.0032
20(Ref.) Normal Voltage 0.0000 0.0000
10 Normal Voltage 0.0011 0.0037
0 Normal Voltage 0.0011 0.0053
-10 Normal Voltage 0.0005 0.0059 PASS
-20 Normal Voltage 0.0016 0.0032
-30 Normal Voltage 0.0011 0.0043
20 Maximum Voltage 0.0005 0.0048
20 Normal Voltage 0.0000 0.0000
20 Battery End Point 0.0016 0.0037
Note:

1. Normal Voltage = 3.87 V.

; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage =4.45 V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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saronis. FCC RF Test Report

Report No. : FG970213A

Test Conditions Middle Channel YFZ?\:/IDCMSEI?E(;S\; 2L5|Fr)np|':n
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0007
40 Normal Voltage 0.0006
30 Normal Voltage 0.0002
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0000
0 Normal Voltage 0.0002
110 Normal Voltage 0.0007 PASS
-20 Normal Voltage 0.0010
-30 Normal Voltage 0.0008
20 Maximum Voltage 0.0006
20 Normal Voltage 0.0000
20 Battery End Point 0.0002
Note: Normal Voltage = 3.87 V. ; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage =4.45V
Test Conditions Middle Channel 2’;&%“1’;22283'; NI:)itrgitz
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0003
40 Normal Voltage 0.0002
30 Normal Voltage 0.0001
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0001
0 Normal Voltage 0.0003
110 Normal Voltage 0.0002 PASS
-20 Normal Voltage 0.0001
-30 Normal Voltage 0.0003
20 Maximum Voltage 0.0002
20 Normal Voltage 0.0000
20 Battery End Point 0.0002
Note:

1. Normal Voltage = 3.87 V.

; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage =4.45 V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.

Sporton International (Shenzhen) Inc.
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saronis. FCC RF Test Report

Report No. : FG970213A

Test Conditions Middle Channel \(,\Fle(li/IDCMfz.BzaKnbdpls\)/ le)itrzitz,
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0003
40 Normal Voltage 0.0002
30 Normal Voltage 0.0001
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0001
0 Normal Voltage 0.0002
110 Normal Voltage 0.0001 PASS
-20 Normal Voltage 0.0002
-30 Normal Voltage 0.0003
20 Maximum Voltage 0.0003
20 Normal Voltage 0.0000
20 Battery End Point 0.0004
Note:
1. Normal Voltage = 3.87 V. ; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage =4.45 V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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saronis. FCC RF Test Report

Report No. : FG970213A

Appendix B. Test Results of Radiated Test

Radiated Spurious Emission

Top Antenna:

GSM850 (GSM)

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1648.4 -67.76 -13 -54.76 -76.83 -70.99 3.98 9.36 H
2472.6 -65.45 -13 -52.45 -78.95 -69.00 4.85 10.55 H
Lowest 3296.8 -64.13 -13 -51.13 -79.71 -69.06 5.50 12.58 H
1648.4 -68.16 -13 -55.16 -76.86 -71.39 3.98 9.36 V
2472.6 -65.35 -13 -52.35 -78.78 -68.90 4.85 10.55 \%
3296.8 -64.41 -13 -51.41 -80.06 -69.34 5.50 12.58 V
1672.8 -68.19 -13 -55.19 -77.04 -71.44 4.00 9.40 H
2509.2 -65.16 -13 -52.16 -78.64 -68.73 4.88 10.60 H
Middle 3345.6 -64.98 -13 -51.98 -80.45 -69.91 5.52 12.60 H
1672.8 -68.25 -13 -55.25 -76.89 -71.50 4.00 9.40 V
2509.2 -65.23 -13 -52.23 -78.56 -68.80 4.88 10.60 V
3345.6 -64.72 -13 -51.72 -80.19 -69.65 5.52 12.60 V
1697.6 -67.98 -13 -54.98 -76.96 -71.15 4.10 9.42 H
2546.4 -65.49 -13 -52.49 -78.89 -69.07 4.90 10.63 H
Highest 3395.2 -65.37 -13 -52.37 -80.40 -70.29 5.55 12.62 H
1697.6 -68.27 -13 -55.27 -77.05 -71.44 4.10 9.42 V
2546.4 -65.41 -13 -52.41 -78.71 -68.99 4.90 10.63 V
3395.2 -65.36 -13 -52.36 -80.42 -70.28 5.55 12.62 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Shenzhen) Inc.
TEL : +86-755-86379589

FAX : +86-755-86379595

FCC ID : 2ABZ2-EE133
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saronis. FCC RF Test Report

Report No. : FG970213A

GSM850 (EDGE class 8)

Frequency ERP Limit Qvgr SPA S.G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1648.4 -67.91 -13 -54.91 -76.98 -71.14 3.98 9.36 H
2472.6 -65.22 -13 -52.22 -78.72 -68.77 4.85 10.55 H
Lowest 3296.8 -64.55 -13 -51.55 -80.13 -69.48 5.50 12.58 H
1648.4 -68.31 -13 -55.31 -77.01 -71.54 3.98 9.36 \%
2472.6 -65.39 -13 -52.39 -78.82 -68.94 4.85 10.55 V
3296.8 -64.73 -13 -51.73 -80.38 -69.66 5.50 12.58 V
1672.8 -67.56 -13 -54.56 -76.41 -70.81 4.00 9.40 H
2509.2 -65.30 -13 -52.30 -78.78 -68.87 4.88 10.60 H
Middle 3345.6 -64.67 -13 -51.67 -80.14 -69.60 5.52 12.60 H
1672.8 -68.59 -13 -55.59 -77.23 -71.84 4.00 9.40 \%
2509.2 -65.38 -13 -52.38 -78.71 -68.95 4.88 10.60 V
3345.6 -64.95 -13 -51.95 -80.42 -69.88 5.52 12.60 V
1697.6 -68.11 -13 -55.11 -77.09 -71.28 4.10 9.42 H
2546.4 -65.20 -13 -52.20 -78.60 -68.78 4.90 10.63 H
Highest 3395.2 -65.31 -13 -52.31 -80.34 -70.23 5.55 12.62 H
1697.6 -68.23 -13 -55.23 -77.01 -71.40 4.10 9.42 \%
2546.4 -65.17 -13 -52.17 -78.47 -68.75 4.90 10.63 V
3395.2 -65.16 -13 -52.16 -80.22 -70.08 5.55 12.62 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Shenzhen) Inc.

TEL : +86-755-86379589
FAX: +86-755-86379595
FCC ID : 2ABZ2-EE133
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saronis. FCC RF Test Report

Report No. : FG970213A

GSM1900 (GSM)

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3700.4 -61.96 -13 -48.96 -78.88 -68.72 5.82 12.58 H
5550.6 -60.19 -13 -47.19 -81.10 -65.91 7.28 13.00 H
Lowest 7400.8 -54.34 -13 -41.34 -81.18 -57.50 8.32 11.48 H
3700.4 -62.29 -13 -49.29 -79.24 -69.05 5.82 12.58 V
5550.6 -60.37 -13 -47.37 -81.48 -66.09 7.28 13.00 V
7400.8 -54.69 -13 -41.69 -81.21 -57.85 8.32 11.48 V
3760 -62.89 -13 -49.89 -79.89 -69.64 5.85 12.60 H
5640 -61.16 -13 -48.16 -81.83 -66.96 7.30 13.10 H
Middle 7520 -55.17 -13 -42.17 -81.44 -58.32 8.35 11.50 H
3760 -62.94 -13 -49.94 -79.98 -69.69 5.85 12.60 V
5640 -60.59 -13 -47.59 -81.66 -66.39 7.30 13.10 V
7520 -55.37 -13 -42.37 -81.45 -58.52 8.35 11.50 V
3819.6 -62.46 -13 -49.46 -79.59 -69.20 5.88 12.62 H
5729.4 -60.66 -13 -47.66 -81.67 -66.47 7.32 13.13 H
Highest 7639.2 -55.40 -13 -42.40 -81.42 -58.56 8.38 11.54 H
3819.6 -62.31 -13 -49.31 -79.5 -69.05 5.88 12.62 V
5729.4 -60.16 -13 -47.16 -81.5 -65.97 7.32 13.13 V
7639.2 -55.30 -13 -42.30 -81.17 -58.46 8.38 11.54 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Shenzhen) Inc.

TEL : +86-755-86379589
FAX: +86-755-86379595
FCC ID : 2ABZ2-EE133
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saronis. FCC RF Test Report

Report No. : FG970213A

GSM1900 (EDGE class 8)

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3700.4 -62.41 -13 -49.41 -79.33 -69.17 5.82 12.58 H
5550.6 -60.63 -13 -47.63 -81.54 -66.35 7.28 13.00 H
Lowest 7400.8 -55.11 -13 -42.11 -81.95 -58.27 8.32 11.48 H
3700.4 -63.03 -13 -50.03 -79.98 -69.79 5.82 12.58 V
5550.6 -60.61 -13 -47.61 -81.72 -66.33 7.28 13.00 V
7400.8 -55.50 -13 -42.50 -82.02 -58.66 8.32 11.48 V
3760 -62.72 -13 -49.72 -79.72 -69.47 5.85 12.60 H
5640 -60.87 -13 -47.87 -81.54 -66.67 7.30 13.10 H
Middle 7520 -55.33 -13 -42.33 -81.60 -58.48 8.35 11.50 H
3760 -62.51 -13 -49.51 -79.55 -69.26 5.85 12.60 V
5640 -60.63 -13 -47.63 -81.7 -66.43 7.30 13.10 V
7520 -55.58 -13 -42.58 -81.66 -58.73 8.35 11.50 V
3819.6 -62.61 -13 -49.61 -79.74 -69.35 5.88 12.62 H
5729.4 -60.95 -13 -47.95 -81.96 -66.76 7.32 13.13 H
Highest 7639.2 -55.69 -13 -42.69 -81.71 -58.85 8.38 11.54 H
3819.6 -62.82 -13 -49.82 -80.01 -69.56 5.88 12.62 V
5729.4 -60.58 -13 -47.58 -81.92 -66.39 7.32 13.13 V
7639.2 -55.70 -13 -42.70 -81.57 -58.86 8.38 11.54 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Shenzhen) Inc.

TEL : +86-755-86379589
FAX: +86-755-86379595
FCC ID : 2ABZ2-EE133
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saronis. FCC RF Test Report

Report No. : FG970213A

WCDMA Band V(RMC 12.2Kbps)

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1652.8 -67.91 -13 -54.91 -77.01 -71.14 3.98 9.36 H
2479.2 -65.20 -13 -52.20 -78.70 -68.75 4.85 10.55 H
Lowest 3305.6 -64.42 -13 -51.42 -79.96 -69.35 5.50 12.58 H
1652.8 -68.14 -13 -55.14 -76.87 -71.37 3.98 9.36 V
2479.2 -65.23 -13 -52.23 -78.66 -68.78 4.85 10.55 V
3305.6 -64.36 -13 -51.36 -79.95 -69.29 5.50 12.58 V
1672.8 -67.92 -13 -54.92 -76.77 -71.17 4.00 9.40 H
2509.2 -65.26 -13 -52.26 -78.74 -68.83 4.88 10.60 H
Middle 3345.6 -64.78 -13 -51.78 -80.25 -69.71 5.52 12.60 H
1672.8 -68.35 -13 -55.35 -76.99 -71.60 4.00 9.40 V
2509.2 -65.40 -13 -52.40 -78.73 -68.97 4.88 10.60 V
3345.6 -64.89 -13 -51.89 -80.36 -69.82 5.52 12.60 V
1693.2 -67.68 -13 -54.68 -76.66 -70.85 4.10 9.42 H
2539.8 -65.11 -13 -52.11 -78.50 -68.69 4.90 10.63 H
Highest 3386.4 -65.14 -13 -52.14 -80.31 -70.06 5.55 12.62 H
1693.2 -68.40 -13 -55.40 -77.18 -71.57 4.10 9.42 V
2539.8 -65.03 -13 -52.03 -78.32 -68.61 4.90 10.63 V
3386.4 -65.15 -13 -52.15 -80.35 -70.07 5.55 12.62 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Shenzhen) Inc.

TEL : +86-755-86379589
FAX: +86-755-86379595
FCC ID : 2ABZ2-EE133
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saronis. FCC RF Test Report

Report No. : FG970213A

WCDMA Band II(RMC 12.2Kbps)

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3704.8 -63.24 -13 -50.24 -80.16 -70.00 5.82 12.58 H
5557.2 -61.14 -13 -48.14 -82.05 -66.86 7.28 13.00 H
Lowest 7409.6 -55.21 -13 -42.21 -82.05 -58.37 8.32 11.48 H
3704.8 -62.99 -13 -49.99 -79.94 -69.75 5.82 12.58 V
5557.2 -60.85 -13 -47.85 -81.96 -66.57 7.28 13.00 V
7409.6 -55.48 -13 -42.48 -82 -58.64 8.32 11.48 V
3760 -62.95 -13 -49.95 -79.95 -69.70 5.85 12.60 H
5640 -61.39 -13 -48.39 -82.06 -67.19 7.30 13.10 H
Middle 7520 -55.68 -13 -42.68 -81.95 -58.83 8.35 11.50 H
3760 -62.62 -13 -49.62 -79.66 -69.37 5.85 12.60 V
5640 -60.81 -13 -47.81 -81.88 -66.61 7.30 13.10 V
7520 -55.90 -13 -42.90 -81.98 -59.05 8.35 11.50 V
3815.2 -63.03 -13 -50.03 -80.17 -69.77 5.88 12.62 H
5722.8 -60.24 -13 -47.24 -81.25 -66.05 7.32 13.13 H
Highest 7630.4 -55.95 -13 -42.95 -81.96 -590.11 8.38 11.54 H
3815.2 -62.56 -13 -49.56 -79.76 -69.30 5.88 12.62 V
5722.8 -56.91 -13 -43.91 -78.25 -62.72 7.32 13.13 V
7630.4 -56.12 -13 -43.12 -81.99 -59.28 8.38 11.54 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Shenzhen) Inc.

TEL : +86-755-86379589
FAX: +86-755-86379595
FCC ID : 2ABZ2-EE133
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saronis. FCC RF Test Report

Report No. : FG970213A

WCDMA Band IV(RMC 12.2Kbps)

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3424.8 -64.86 -13 -51.86 -80.18 -71.74 5.60 12.48 H
5137.2 -61.50 -13 -48.50 -81.59 -67.18 7.10 12.78 H
Lowest 6849.6 -57.29 -13 -44.29 -82.18 -60.68 8.38 11.77 H
3424.8 -64.79 -13 -51.79 -80.15 -71.67 5.60 12.48 V
5137.2 -60.91 -13 -47.91 -81.43 -66.59 7.10 12.78 V
6849.6 -57.11 -13 -44.11 -82.23 -60.50 8.38 11.77 V
3465.2 -64.55 -13 -51.55 -80.17 -71.40 5.65 12.50 H
5197.8 -61.89 -13 -48.89 -82.06 -67.56 7.13 12.80 H
Middle 6930.4 -56.60 -13 -43.60 -81.89 -60.00 8.40 11.80 H
3465.2 -64.47 -13 -51.47 -80.12 -71.32 5.65 12.50 V
5197.8 -61.42 -13 -48.42 -82.04 -67.09 7.13 12.80 V
6930.4 -56.42 -13 -43.42 -81.82 -59.82 8.40 11.80 V
3505.2 -64.32 -13 -51.32 -80.23 -71.16 5.68 12.52 H
5257.8 -62.12 -13 -49.12 -81.76 -67.79 7.15 12.82 H
Highest 7010.4 -56.30 -13 -43.30 -81.95 -59.73 8.42 11.85 H
3505.2 -64.10 -13 -51.10 -80.04 -70.94 5.68 12.52 V
5257.8 -62.39 -13 -49.39 -82.04 -68.06 7.15 12.82 V
7010.4 -55.35 -13 -42.35 -81.1 -58.78 8.42 11.85 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Shenzhen) Inc.

TEL : +86-755-86379589
FAX: +86-755-86379595
FCC ID : 2ABZ2-EE133
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saronis. FCC RF Test Report

Report No. : FG970213A

CDMA BCO(1xRTT)
. Over SPA S.G. TX Cable |TX Antenna o
Channel Frf&:in;y (EBRnPw) (Ialénr:) Limit Reading Power loss Gain Pol?glzva)tlon
(dB) (dBm) (dBm) (dB) (dBi)
1649.4 -67.47 -13 -54.47 -76.54 -70.70 3.98 9.36 H
2474.1 -64.91 -13 -51.91 -78.41 -68.46 4.85 10.55 H
Lowest 3298.8 -64.09 -13 -51.09 -79.67 -69.02 5.50 12.58 H
1649.4 -67.78 -13 -54.78 -76.48 -71.01 3.98 9.36 V
2474.1 -64.89 -13 -51.89 -78.32 -68.44 4.85 10.55 V
3298.8 -64.12 -13 -51.12 -79.77 -69.05 5.50 12.58 V
1673.04 -67.55 -13 -54.55 -76.40 -70.80 4.00 9.40 H
2509.56 -64.16 -13 -51.16 -77.64 -67.73 4.88 10.60 H
Middle 3346.08 -64.21 -13 -51.21 -79.68 -69.14 5.52 12.60 H
1673.04 -67.82 -13 -54.82 -76.46 -71.07 4.00 9.40 V
2509.56 -64.61 -13 -51.61 -77.94 -68.18 4.88 10.60 \%
3346.08 -64.24 -13 -51.24 -79.71 -69.17 5.52 12.60 \%
1696.62 -67.93 -13 -54.93 -76.91 -71.10 4.10 9.42 H
2544.93 -64.96 -13 -51.96 -78.36 -68.54 4.90 10.63 H
Highest 3393.24 -64.80 -13 -51.80 -79.83 -69.72 5.55 12.62 H
1696.62 -68.21 -13 -556.21 -76.99 -71.38 4.10 9.42 V
2544.93 -65.21 -13 -52.21 -78.51 -68.79 4.90 10.63 \%
3393.24 -64.99 -13 -51.99 -80.05 -69.91 5.55 12.62 \%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Shenzhen) Inc.
TEL : +86-755-86379589

FAX : +86-755-86379595

FCC ID : 2ABZ2-EE133
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saronis. FCC RF Test Report

Report No. : FG970213A

CDMA BC1(1xRTT)
. Over SPA S.G. TX Cable |TX Antenna o
Channel Frf&:in;y (5:;:) (Ialénr:) Limit Reading Power loss Gain Pol?glzva)tlon
(dB) (dBm) (dBm) (dB) (dBi)
3702.5 -63.18 -13 -50.18 -80.10 -69.94 5.82 12.58 H
5553.75 -61.20 -13 -48.20 -82.11 -66.92 7.28 13.00 H
Lowest 7405 -55.39 -13 -42.39 -82.23 -58.55 8.32 11.48 H
3702.5 -63.17 -13 -50.17 -80.12 -69.93 5.82 12.58 V
5553.75 -61.00 -13 -48.00 -82.11 -66.72 7.28 13.00 V
7405 -55.68 -13 -42.68 -82.2 -58.84 8.32 11.48 V
3760 -63.04 -13 -50.04 -80.04 -69.79 5.85 12.60 H
5640 -61.42 -13 -48.42 -82.09 -67.22 7.30 13.10 H
Middle 7520 -55.57 -13 -42.57 -81.84 -58.72 8.35 11.50 H
3760 -62.93 -13 -49.93 -79.97 -69.68 5.85 12.60 V
5640 -61.07 -13 -48.07 -82.14 -66.87 7.30 13.10 \%
7520 -55.94 -13 -42.94 -82.02 -59.09 8.35 11.50 \%
3817.5 -62.86 -13 -49.86 -80.00 -69.60 5.88 12.62 H
5726.25 -60.67 -13 -47.67 -81.68 -66.48 7.32 13.13 H
Highest 7635 -55.89 -13 -42.89 -81.90 -59.05 8.38 11.54 H
3817.5 -62.56 -13 -49.56 -79.76 -69.30 5.88 12.62 V
5726.25 -60.39 -13 -47.39 -81.73 -66.20 7.32 13.13 \%
7635 -56.22 -13 -43.22 -82.09 -59.38 8.38 11.54 \%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Shenzhen) Inc.
TEL : +86-755-86379589

FAX : +86-755-86379595

FCC ID : 2ABZ2-EE133
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saronis. FCC RF Test Report

Report No. : FG970213A

Bottom Antenna:

GSM1900 (GSM)

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3700.4 -62.97 -13 -49.97 -79.89 -69.73 5.82 12.58 H
5550.6 -60.95 -13 -47.95 -81.86 -66.67 7.28 13.00 H
Lowest 7400.8 -55.08 -13 -42.08 -81.92 -58.24 8.32 11.48 H
3700.4 -62.98 -13 -49.98 -79.93 -69.74 5.82 12.58 V
5550.6 -61.02 -13 -48.02 -82.13 -66.74 7.28 13.00 V
7400.8 -55.61 -13 -42.61 -82.13 -58.77 8.32 11.48 V
3760 -62.96 -13 -49.96 -79.96 -69.71 5.85 12.60 H
5640 -60.48 -13 -47.48 -81.15 -66.28 7.30 13.10 H
Middle 7520 -55.77 -13 -42.77 -82.04 -58.92 8.35 11.50 H
3760 -63.13 -13 -50.13 -80.17 -69.88 5.85 12.60 V
5640 -60.33 -13 -47.33 -81.4 -66.13 7.30 13.10 V
7520 -56.19 -13 -43.19 -82.27 -59.34 8.35 11.50 V
3819.6 -62.90 -13 -49.90 -80.03 -69.64 5.88 12.62 H
5729.4 -61.21 -13 -48.21 -82.22 -67.02 7.32 13.13 H
Highest 7639.2 -56.07 -13 -43.07 -82.09 -59.23 8.38 11.54 H
3819.6 -62.90 -13 -49.90 -80.09 -69.64 5.88 12.62 V
5729.4 -60.79 -13 -47.79 -82.13 -66.60 7.32 13.13 V
7639.2 -56.12 -13 -43.12 -81.99 -59.28 8.38 11.54 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Shenzhen) Inc.

TEL : +86-755-86379589
FAX: +86-755-86379595
FCC ID : 2ABZ2-EE133
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saronis. FCC RF Test Report

Report No. : FG970213A

GSM1900 (EDGE class 8)

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3700.4 -62.36 -13 -49.36 -79.28 -69.12 5.82 12.58 H
5550.6 -60.87 -13 -47.87 -81.78 -66.59 7.28 13.00 H
Lowest 7400.8 -55.30 -13 -42.30 -82.14 -58.46 8.32 11.48 H
3700.4 -62.92 -13 -49.92 -79.87 -69.68 5.82 12.58 V
5550.6 -59.64 -13 -46.64 -80.75 -65.36 7.28 13.00 V
7400.8 -55.81 -13 -42.81 -82.33 -58.97 8.32 11.48 V
3760 -63.04 -13 -50.04 -80.04 -69.79 5.85 12.60 H
5640 -61.44 -13 -48.44 -82.11 -67.24 7.30 13.10 H
Middle 7520 -55.25 -13 -42.25 -81.52 -58.40 8.35 11.50 H
3760 -63.12 -13 -50.12 -80.16 -69.87 5.85 12.60 V
5640 -61.04 -13 -48.04 -82.11 -66.84 7.30 13.10 V
7520 -56.02 -13 -43.02 -82.1 -59.17 8.35 11.50 V
3819.6 -63.10 -13 -50.10 -80.23 -69.84 5.88 12.62 H
5729.4 -61.22 -13 -48.22 -82.23 -67.03 7.32 13.13 H
Highest 7639.2 -55.82 -13 -42.82 -81.84 -58.98 8.38 11.54 H
3819.6 -62.71 -13 -49.71 -79.9 -69.45 5.88 12.62 V
5729.4 -60.92 -13 -47.92 -82.26 -66.73 7.32 13.13 V
7639.2 -55.80 -13 -42.80 -81.67 -58.96 8.38 11.54 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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WCDMA Band II(RMC 12.2Kbps)

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3704.8 -63.10 -13 -50.10 -80.02 -69.86 5.82 12.58 H
5557.2 -60.97 -13 -47.97 -81.88 -66.69 7.28 13.00 H
Lowest 7409.6 -55.30 -13 -42.30 -82.14 -58.46 8.32 11.48 H
3704.8 -63.17 -13 -50.17 -80.12 -69.93 5.82 12.58 V
5557.2 -60.93 -13 -47.93 -82.04 -66.65 7.28 13.00 V
7409.6 -55.63 -13 -42.63 -82.15 -58.79 8.32 11.48 V
3760 -62.96 -13 -49.96 -79.96 -69.71 5.85 12.60 H
5640 -61.15 -13 -48.15 -81.82 -66.95 7.30 13.10 H
Middle 7520 -55.83 -13 -42.83 -82.10 -58.98 8.35 11.50 H
3760 -62.94 -13 -49.94 -79.98 -69.69 5.85 12.60 V
5640 -60.64 -13 -47.64 -81.71 -66.44 7.30 13.10 V
7520 -55.96 -13 -42.96 -82.04 -59.11 8.35 11.50 V
3815.2 -62.81 -13 -49.81 -79.95 -69.55 5.88 12.62 H
5722.8 -61.01 -13 -48.01 -82.02 -66.82 7.32 13.13 H
Highest 7630.4 -56.20 -13 -43.20 -82.21 -59.36 8.38 11.54 H
3815.2 -63.00 -13 -50.00 -80.2 -69.74 5.88 12.62 V
5722.8 -60.31 -13 -47.31 -81.65 -66.12 7.32 13.13 V
7630.4 -56.14 -13 -43.14 -82.01 -59.30 8.38 11.54 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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Report No. : FG970213A

WCDMA Band IV(RMC 12.2Kbps)

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3424.8 -64.43 -13 -51.43 -79.75 -71.31 5.60 12.48 H
5137.2 -61.38 -13 -48.38 -81.47 -67.06 7.10 12.78 H
Lowest 6849.6 -57.35 -13 -44.35 -82.24 -60.74 8.38 11.77 H
3424.8 -64.17 -13 -51.17 -79.53 -71.05 5.60 12.48 V
5137.2 -61.10 -13 -48.10 -81.62 -66.78 7.10 12.78 V
6849.6 -56.98 -13 -43.98 -82.1 -60.37 8.38 11.77 V
3465.2 -64.81 -13 -51.81 -80.43 -71.66 5.65 12.50 H
5197.8 -62.14 -13 -49.14 -82.31 -67.81 7.13 12.80 H
Middle 6930.4 -56.21 -13 -43.21 -81.50 -59.61 8.40 11.80 H
3465.2 -64.47 -13 -51.47 -80.12 -71.32 5.65 12.50 V
5197.8 -61.18 -13 -48.18 -81.8 -66.85 7.13 12.80 V
6930.4 -56.93 -13 -43.93 -82.33 -60.33 8.40 11.80 V
3505.2 -64.09 -13 -51.09 -80.00 -70.93 5.68 12.52 H
5257.8 -62.46 -13 -49.46 -82.10 -68.13 7.15 12.82 H
Highest 7010.4 -56.47 -13 -43.47 -82.12 -59.90 8.42 11.85 H
3505.2 -64.33 -13 -51.33 -80.27 -71.17 5.68 12.52 V
5257.8 -62.39 -13 -49.39 -82.04 -68.06 7.15 12.82 V
7010.4 -54.14 -13 -41.14 -79.89 -57.57 8.42 11.85 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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CDMA BC1(1xRTT)
. Over SPA S.G. TX Cable |TX Antenna o
Channel Frf&:in;y (5:;:) (Ialénr:) Limit Reading Power loss Gain Pol?glzva)tlon
(dB) (dBm) (dBm) (dB) (dBi)
3702.5 -63.12 -13 -50.12 -80.04 -69.88 5.82 12.58 H
5553.75 -60.92 -13 -47.92 -81.83 -66.64 7.28 13.00 H
Lowest 7405 -54.88 -13 -41.88 -81.72 -58.04 8.32 11.48 H
3702.5 -62.86 -13 -49.86 -79.81 -69.62 5.82 12.58 V
5553.75 -60.72 -13 -47.72 -81.83 -66.44 7.28 13.00 V
7405 -55.57 -13 -42.57 -82.09 -58.73 8.32 11.48 V
3760 -62.47 -13 -49.47 -79.47 -69.22 5.85 12.60 H
5640 -61.63 -13 -48.63 -82.30 -67.43 7.30 13.10 H
Middle 7520 -55.61 -13 -42.61 -81.88 -58.76 8.35 11.50 H
3760 -63.14 -13 -50.14 -80.18 -69.89 5.85 12.60 V
5640 -61.05 -13 -48.05 -82.12 -66.85 7.30 13.10 \%
7520 -55.93 -13 -42.93 -82.01 -59.08 8.35 11.50 \%
3817.5 -62.99 -13 -49.99 -80.13 -69.73 5.88 12.62 H
5726.25 -61.24 -13 -48.24 -82.25 -67.05 7.32 13.13 H
Highest 7635 -55.84 -13 -42.84 -81.85 -59.00 8.38 11.54 H
3817.5 -63.11 -13 -50.11 -80.31 -69.85 5.88 12.62 V
5726.25 -60.84 -13 -47.84 -82.18 -66.65 7.32 13.13 \%
7635 -56.15 -13 -43.15 -82.02 -59.31 8.38 11.54 \%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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